- ,
Tena rls Tubos de Acero de México, S.A.
‘ Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 983 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 116
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DE C.V. : Customer's Order item / Orden Cliente - ftem: Customer's?eference / Ref, del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12146 173337/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1.290 PSL1 NORMAL BEVEL
) BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69/21.33FT 318.406 FT 6148.698 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00/ 6.50 MTS 97.050 MTS 27_89.000 KG 28.22 KG/M

Specimen condition Specimen dimensions Test Y.S. uT.Ss. YSJM.TS] Elongation / Alargamiento J
Heat N° | Sample N° ] Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N° | MuestraN°| Ls Sc | Type] Ori Size Area Temp. {Min: 290 Min: 415 Req. Max. Lo Min. Obt
: Tipo Tamano Seccion § ensayolMax: - Max: -- - o
) mm- mm2 °C mpa mpa in "% %
03294 87403 B AM Ss L 25.31 X 07.55 191,09 RT 353 521 0,68 2 244
AM: As manufactured / Segin proceso de fabricacion Ls: Location of sample / Ubicacion de ia muestra Ori: Orientation / Orientacion s sl g e Specimen condition / Condicidn de ia probeta
B: Body / Cuerpo Max: Maximum / Maximo Reg. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular

in: M(mmumIMnmmo
Obt Obtamed/ Obtemdo i

'L:“L'orj’gitudir‘lai / Longitudinal

Req: Requlredl Requendo s o U.T.S: Ultimate tensile strengthl Resxstencta

{Lo: initial length/ Longitud inicial

R Room temperature/ Temperatura ambxente o . Y.S: Yield strengtthluem:la

Col. 2 Cc%l;‘s
. - 6 :
S
=T
o|es| o

| Este oemf cado se emite mediante sistema computanzadc y es vahdado con firma electronica. £l certificado original posee impreso el logo:
. Tenans color verde. En caso de que e! poseedor del: cemﬁwdo entregue una copia, debera garannzar la conformidad con el original haaendose
responsable por cualquier uso ilegal o indebido; Cualquxer alterauén yio faisificacion estaré suleta aial tey.

: o FOR03171

: S lssued by a computenzed system and itis valld wnth electronic signature. On the ongmal cemﬁtzte the trade-mark green cclored\ :
: ?'Teharis stamped. In case the owner of the ongma\ cemﬁmte would release a copy of it, he miust attest lts confonmty to the original one takmg -
: upon hrmself the responsiblllty for any. unlawful or: not allowed Gse. Any alteration and/or falstﬁumcn will be subjemed toithe law. -




n . Tubos de Acero de México, S.A.
e “ a r Is Carret. México Veracruz Km 433.7 SN
‘ Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

\ CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: B e s 1o
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 2/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order [tem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente:  |Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12146 173337/01 :

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface /- Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

- BISELADO NORMAL . ;

WDimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Peso Nominal: T
6.625 X 0.28 INCH 040 19.69/21.33 FT : 318.406 FT 6148.698 LB 18.99 LB/FT

168.3 X 7.1 MM : 6.00/6.50 MTS 97.050 MTS 2789.000 KG 28.22 KG/M

Composition % / Composicién %
X100 X 1000 X 10000 X100 ...

ClM| SijCr|M{ S P Ni V]Cula]|sn|As]IN]| Ti|Ca] B N

H Max 28 § 120 - 40 15 30 30 { 400 | 80 } 400 - - - - - - - -

Min - 29 | 10 w ] - - - - - - - - - - - - - -

HeatN° | SampleN°{P Max | 28 | 120] - 40 | 15| 30 { 30 | 400 | 80 | 400 -- - - - - - - -
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - = - - - - - - - - =
03294 87404 P 17 77 30 10 06 ] 0.8 5 20 0 48 20 5 1 0 [4 12 0 65 4} 17.5 0

Col 3 SUMA Nb+V+T i

Max::Maximum / Maximo, ..o s P: Product / Producto
H: Heat/ Colada o . . :

~{Col 1: SUMA Nb+V
Col. 2: SUMA Hlo+Cr+Ni+Cu+V Min: Minimum /Mifimo.

lnd‘ wdualsl !ndlvxduales
Var: —

‘Required values :
Valores requeridos [ 2 Mini=. [ Max 220 |

_HeatN* | Sample:N°® Spec:men condition

. Colada N° | Muestra N° Ls o Sc
03294 1 87403 B AW
03294 \ 87404 B 5 am

AM: As manufactured 1 Segtin proceso defabncamon A e Loca’uon of sampIeIUblcaqon de (a muestra . NW:Middle wall / Centro . _\. \Var: Varation/Variacion 0 00 o0 s 0 a0 ]
: S Max MaxumumlMax:mo * . Quad: Quadrant/ Cuadrante : ' - L ‘ ’

Avg: Average 1 Promedlo

{Tenaristis stamped \In Case the owner ofthe ongmal cemﬁwte would release a copy of it, he must attest its confonmty 1o the original one takmg - \,
upon hlmself the responsxblllty for any unlawful or not a!lowed use. Any alteration andlor falsmwtlon w;ll be subjected to'the law.

. {Tenars color verde. En caso de que el poseedor def certificado’ entregue una copia, deberd garantxzar |a conformidad con el original haqéndose .

' "= JEste certificado se emite mediante sistema computarizado y es validada icon firma electronica. 'El certificado original posee impreso el\logo hian ‘
responsable por cualquier usc ilegal o indebido: Cualquxer alterac:én ylo falsificacién estara su;eta a la ley.

Els certlﬁcate is 1ssued by a computenzed system and itis vahd wnth electronic signature. On the onglnal oemﬁwte the txade—mark green eolcred

FORO3T71
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T Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
. Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

: CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pégina: (o2) 799 989 1606 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 3/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer s Reference / Ref. de! Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
) N/A ’ 12146 173337/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Pesc Nominal:
6.625 X 0.28 INCH 040 19.69 /2133 FT 318.406 FT 6148.698 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00/6.50 MTS 97.050 MTS 2789.000 KG 28.22 KG/M

IB: Body / Cuerpo ’ Min: Minimum / Minimo Sc: Specimen condition / Condicién de la probeta

Standard / Norma:
HeatN° | Sample N° Resuit
Colada N° | Muestra N° Resultado

03294 87403 Good / Bueno

2 Pressure / Presion Time / Tiempo Results / Resultado
‘ . o Ségpndé’{ Segﬁndos
| i 5 atisfactory | Satisfactorio i

50 Se emite mediante sistema computanzado y.es vaiidado con firma electronica.  El certificado original posee impreso ei logotii ah
Ten; s color verde. En caso de que el poseedor del cehiﬁ‘c_ado‘ ‘entregue una copia, deberd ga_rahﬁzar la conformidad con el original haciéndose ‘
responsable por cualquier uso legal o indebido. Cualquier alteracién'ylo falsificacion estara sujeta afaley. §

ficate Ts fssued by a computerized systemand t s valid with electronic signature. O the-original certficate the trade-mark green coro
KTenanistis stamped. In‘case the owner of the original eer.tiﬁca(é would release a copy of it he must attest itS»cégnfémity 1o the original one}

“Jupon himsetf the responsibility for any (inlawiil or not allowed use. Any alteration andfor falsification will be subjected to the law.

FOROSTTT =
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u Tubos de Acero de México, S.A.
en a rl s . Carret. México Veracruz Km 433.7 SN
} - Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

. CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: () 520 589 1509 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 4/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Iltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12146 173337/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
IStandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Peso Nominal:

6.625 X 0.28 INCH 040 19.69/21.33 FT 318.406 FT 6148.698 LB 18.99 LB/FT

168.3 X 7.1 MM 6.00/6.50 MTS 97.050 MTS 2789.000 KG 28.22 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento def tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

asrolled

Supplementary Information
Informacion: Sup!ementana

Manufactured by TenansTamsa

. Isteel makxng prooess

‘ _,‘ Electnc Arc Fumace-Ladle Fumaoe-Contmuous Castmg Machme
Fully Kl"ed Steel e

. Material free from Mercury contammatlon )

“Not repaxred byw ldlng

Non destructive test: Satisfactory

[nspectlon method -

JiEMI-FLVIC MPI-

APL SPEC st OCTOBER 1, 2007 FE. 20090101IASTM A10 11/

{ASTM AS3,1¢ /ASME SA106,2010 ; .

: MATERIAL ACCORDiNG TO NACE MR0175~2003

e reparado por soldadura
Control no destrucnvo Satisfactorio
Metodo dei mspecelon
EMI- FLVI MPI - e ‘

JAPL SPEC 5L OCTOBER 1, 2007,FE. 20090101IASTM A1 06 11/ -
- ASTM A53,10/ASME SA106,2010
. MATERIAL DE ACUERDO A NACE MR0175 2003

fThis oemﬁcate xs issued by a computenzed systemiand. s vahd with electronic signature. On the ongmal cal me uade-mark greer colored Este cemﬁwdo se emite mediante sistema ocmputanzado yes! valldado con firma electronica.  El certificado original posee impreso el logo
“Tenaris® S smmped In.case the owner of the ongmal cemﬁmte would release a copy of it, he must attest! ﬂs conformrty to the ongmal one mkmg

: upon hlmselfthe respon5|blllty for any: unIawful orinot allowed use. Any alteration and/or fals;ﬁmtmn will bjected tothe law.

: Tenans oolcr verde. En caso de que el poseedor def cemﬁeudo emregue una copia, deberd garantzar la conformidad con el original haciéndose: -

FOR03171

T

responsable por cualquier uso ilegal o indebido. Cualquler alteraqén ylo fastﬁ&cxén estara SUJEta a la ley
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= Tubos de Acero de México, S.A.
e n a r I s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: - | Page/Pagina: ooy 320 989 1800 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 5/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12146 173337/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA - BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee!l Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/1290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69/2133 FT 318.406 FT 6148.698 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00/6.50 MTS 97.050 MTS 2789.000 KG 28.22 KG/IM

Supplementary Information
Informacion Supiementaria
Tamsa Ref: 225179 - |Tamsa Ref: 225179

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces) (ft) (m) (Tons)

05254 15 318.41 970 LR 2,789

Average length per pipe Nommal welght per plpe ] :
.. Longitid promedxo por tubo i Pesonominal portubo:

19311 | 28738 |

{Este: oemf icado se emite mediante sistema oomputanzado yes: vahdado con firma electronica.  E| certificado original posee impreso el Iogo “ S
Tenans color verde. En caso de que el poseedor.del cemﬁado entregue una copia, debera garanuzar la conformidad con el original hacnéndose &
: responsable por cualquier uso ilegal o indebido. Cualqu«er alterauén ylo falsificacion estara su;eta ala ley

: Thls oemﬁcate is lssued by a computenzed system anditisivalid with electronic signature. On the ongmal certificate: the trade-mark green co!ored, 8
i "Tenans is smmped An wse the owrier of. the ongmal cemﬁ(zte would release a copy of it, he must attestits confonmty 10 the original one’ takmg e
upon himself the responsnblllty for any unlawful o nct allowed ise. Any alteration and/orfalsuﬁcauon wilk: be subjected to the law.
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Te na rls Tubos de Acero de México, S.A.
v Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

- - (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021715 6/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12146 173337/01
PManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L290 PSL1 NORMAL BEVEL
‘ BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 15 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69/21.33 FT 318.406 FT 6148.698 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00 / 6.50 MTS 97.050 MTS 2789%.000 KG 28.22 KG/M
This is 1o certity that the product described here has been Tanutactured, sampled, tested, and inspected in accordance with Por el presente certiticamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER . THIRD PARTY ‘ TENARIS QUALITY DEPARTMENT SIGNATURE

INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA -
Employee Name: N/A QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castelld Abraham

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE-CALIDAD

Ricardo Lozano Armenta: =

Este certificado se emite mediante sistema compu :ar‘izado“y esvalidado con fima electrénica. £l certificado original posee impreso el logé o

Teriaris_color verde. En caso de que el poseedordel certificado - entregue una copia, debera garantizar fa conformidad con el original haciéndose

responsable por cualquier uso ilegal o indebido: Cualquier alteracién y/o alsificacion estard stjeta’a laley. Lk
L - . \ \ \ FORG3171

is jssued by a computerized systemand itis wvalid with electronic signature. O dificate the trade-mark green ‘ol
mped. in case the owner of:the original certificate wouid release a copy of it, he must attest 3 ity t:o the original one taki
responsibility for any.Unlawfut or not allowed use. Any alteration and/orfalsification will:be subj tothe law.

“JTnis certificate




